
Contents lists available at ScienceDirect

Journal of Environmental Chemical Engineering

journal homepage: www.elsevier.com/locate/jece

Pilot study of in-line continuous flocculation water treatment plant
Elochukwu Stephen Agudosia, Ezzat Chan Abdullaha,⁎, N.M. Mubarakb,⁎, Mohammad Khalidc,
Musa Yahaya Pudzad, Ngozi Patricia Agudosie, Enemona David Abutuf

a Department of Chemical Process Engineering, Malaysia-Japan International Institute of Technology (MJIIT), Universiti Teknologi Malaysia (UTM), Jalan Sultan Yahya
Petra, 54100, Kuala Lumpur, Malaysia
b Department of Chemical Engineering, Faculty of Engineering and Science, Curtin University, 98009, Sarawak, Malaysia
c Graphene & Advanced 2D Materials Research Group (GAMRG), School of Science and Technology, Sunway University, No. 5, Jalan Universiti, Bandar Sunway, 47500,
Subang Jaya, Selangor, Malaysia
d Department of Chemical and Environmental Engineering, Universiti Putra Malaysia, UPM 43400, Serdang, Selangor, Malaysia
e Department of Environmental Management Technology, Abubakar Tafawa Belewa University Bauchi (ATBU), Nigeria
f Department of Petroleum and Gas Engineering, University of Salford, M5 4WT Greater Manchester, United Kingdom

A R T I C L E I N F O

Keywords:
Pilot study
Pilot plant
Continuous flocculation/coagulation
Water treatment
Optimization
Backwash

A B S T R A C T

Human consumption of groundwater without treatment is not safe and can cause water-borne diseases and other
kinds of illnesses. Usually, groundwater extracted through boreholes may be acidic and contains impurities such
as organic and inorganic contaminants, microbes, and heavy metals. Hence, it becomes imperative to treat
groundwater to make it potable for human consumption. This pilot study was conceptualized based on a simple
and the most economical technological approach in groundwater treatment. It employed the basic concepts and
working principles of essential unit operations such as coagulation, sedimentation, filtration, and adsorption to
ensure potable water for human consumption based on WHO standard specifications. The plant specifically
treats groundwater of pH 6.30-6.50. The average flow rate of the plant is 12,570 cm3/min (0.7542 m3/hr) and a
centrifugal pump of 0.5 HP and a pipe size of 20 mm diameter were selected for this design. Equipment used
were determined, sized and selected as required and the treated water quality is ensured through laboratory
routine tests carried out in the course of the continuous operation of the pilot plant. Sand filter and carbon
purifier are inevitable and a turbidity sensor is proposed for the filters to optimize the backwash operation.
Capital cost evaluation was carried out using the percentage of delivered equipment cost method and the total
capital cost for this pilot plant was estimated as One Thousand, Seven Hundred and Eighty-Two-Ringgit (RM
1,782.00 ≈ USD445.50). Thus, with this successful pilot study for a continuous treatment operation, a plant
scale-up is feasible for groundwater purification to ensure potable water security in both rural and urban
communities.

1. Introduction

Abundant in nature, water is an essential commodity for humans
and makes up about 75% of the total body weight [1–3]. The re-
commended daily water consumption per capita stands at 64 ounces
(about 1.8 kg) [4]. There are several sources of water which include
wells, lakes, springs or rivers. Groundwater has been a common source
of water for most rural communities in under-developed and devel-
oping countries. There are contaminants associated with groundwater
which come about through various reactions of rainfall water with
other minerals in the soil and rocks as it percolates through the rock
making its way down to the aquifers. More so, groundwater gets

contaminated with microbes such as algae, bacteria, virus and other
foreign materials including salts of various forms. Hence, groundwater
contains all types of insoluble and soluble impurities. These impurities
are capable of infecting humans with various forms of diseases asso-
ciated with groundwater. Therefore, the consumption of groundwater
without adequate treatment poses some serious health challenge to
humans. Groundwater consumption has been seen as an alternative to
surface water especially for communities that depend on surface water.
Shortage of water can lead to people drinking surface water laced with
serious health issues such as hypertension, heart disease, and high
cholesterol. Many research studies have linked insufficient water in the
human body to arthritis, headache, and heartburn [5,6]. To a great

https://doi.org/10.1016/j.jece.2018.11.001
Received 5 September 2018; Received in revised form 8 October 2018; Accepted 2 November 2018

⁎ Corresponding authors.
E-mail addresses: elochukwu@live.utm.my (E.S. Agudosi), ezzatc@utm.my, ezzatchan@gmail.com (E.C. Abdullah), mubarak.mujawar@curtin.edu.my,

mubarak.yaseen@gmail.com (N.M. Mubarak), khalids@sunway.edu.my (M. Khalid).

Journal of Environmental Chemical Engineering 6 (2018) 7185–7191

Available online 12 November 2018
2213-3437/ © 2018 Elsevier Ltd. All rights reserved.

T

http://www.sciencedirect.com/science/journal/22133437
https://www.elsevier.com/locate/jece
https://doi.org/10.1016/j.jece.2018.11.001
https://doi.org/10.1016/j.jece.2018.11.001
mailto:elochukwu@live.utm.my
mailto:ezzatc@utm.my
mailto:ezzatchan@gmail.com
mailto:mubarak.mujawar@curtin.edu.my
mailto:mubarak.yaseen@gmail.com
mailto:khalids@sunway.edu.my
https://doi.org/10.1016/j.jece.2018.11.001
http://crossmark.crossref.org/dialog/?doi=10.1016/j.jece.2018.11.001&domain=pdf


extent, the medical treatment for these illnesses has socio-economic
undertones of which the impact is much more negative.

This water treatment pilot plant study was done taking cognizance
of the proper design stages which include inception, a preliminary
evaluation of economics, costing, detailed engineering design, pro-
curement and construction [7,8]. This design chiefly addresses the
problem of water-borne diseases (e.g. cholera and diarrhea) mostly
caused by groundwater and which are common in the rural commu-
nities where people rely solely on groundwater as their source of
drinking water. When surface water becomes an option as a result of
insufficient water, diseases such as sleeping sickness, river blindness,
bilharzia, and guinea worm attack are rife [9,10]. Water purification is
the removal of contaminants from raw water to produce drinking water
that is pure and safe for human consumption. Substances that are re-
moved during this process include bacteria, algae, viruses, fungi, mi-
nerals, and man-made chemical pollutants.

Water purity is a crucial issue in addressing water shortage [11]. In
areas where water catchments are inadequate, treated water (from
wastewater sources) using membrane technology is thoroughly disin-
fected and reused for discharges into groundwater [12]. To ensure
adequate groundwater purification, the essential treatment processes
incorporated in this design include filtration, disinfection, coagulation,
and adsorption. As a requirement, some chemicals are injected into the
raw water to enhance purification which includes sodium hypochlorite
(NaOCl) dosed for disinfection, caustic soda (NaOH) dosed for pH
balance, and ferric chloride (FeCl3) dosed to achieve the formation of
floc of impurities. The flocs formed are removed through filtration. The
pipes and pump selection suitable for the design were critically and
carefully considered. Some factors determine the approach to the de-
sign and were taken into consideration such as the total cost of the
design and construction, availability of materials of construction, plant
size requirements, past experience of such plants, environmental con-
siderations and the regulatory body requirements. The sand filter and
carbon purifier are the most compact and complex equipment in the
pilot plant as they involve packed beds of sand and activated carbon
respectively. Carbon purifier incorporated as the final treatment step
aids in the complete removal of contaminants and other undesirable
water tastes, and odours. Carbon purifier removes the residual chlorine
through the adsorption process. Apart from the primary aim of setting
up a typical water treatment plant, this design looks at the science of
optimizing the backwash operation of the filters using a turbidity sensor
in order to reduce cost and ensure sustainability of the treatment pro-
cess.

Thus, this pilot study specifically addresses issues of drinking water
quality by providing a very cheap treatment method for groundwater in
the rural areas of under-developed and developing nations. Typically,
this pilot plant employs an affordable treatment technology for
groundwater (pH of 6.30–6.50) to ensure safe and potable water for
human consumption. Consequently, water-borne diseases which bring
about economic hardship to rural community dwellers are avoided.

2. Materials and method

Three principal stages are involved in this water purification plant
viz; primary, secondary, and tertiary treatments. The primary treatment
involves collecting, pre-conditioning, screening, and initial storage of
raw water. The secondary treatment takes care of the pH adjustment
and the removal of fine solids and the majority of contaminants using
coagulation, flocculation, and filtration while the tertiary treatment
involves disinfection, pH adjustment, polishing with carbon treatments
to remove tastes and odour. The two most important operating condi-
tions for this water treatment system are the flow rate of the water stream
and concentration of the contaminants relative to its solubility in water. The
sample was collected from a functional borehole at Irete district of Imo
State, Nigeria (Table 3). The water purification pilot plant is therefore
intended to treat acidic groundwater having a pH of 6.30. The key

physicochemical water characteristics for this study were TSS, NH3,
Acidity, Alkalinity, Colour, and pH levels. This pilot study incorporated
equipment such as raw water reservoir, reaction tank, hydraulic mixer,
sand filter, semi-treated water tank, carbon purifier, water polisher and
Potable/treated water storage tank. From the design inception, com-
parison of the water quality with WHO specifications were made to
emphasize areas that required adequate attention in addressing the is-
sues of impurities. The water sample was far from the threshold set for
the heavy metals. Based on the water quality, the issues of pH balance
and disinfection of the raw water becomes a clear case of what the
study should tackle. Iron (III) chloride was used as a coagulant in this
study owing to its advantage of allowing a wide range of pH than
aluminum sulfate. Iron (III) is cheaper and most effective in the removal
of organic contaminants from water. Laboratory routine tests carried
out for water quality assurance are listed below.

A jar test was done to determine the percentage by weight of the
chemicals used in the treatment process (Table 1). NaOCl, NaOH, and
FeCl3 come with the percentage purities of 65%, 98.5%, and 46% re-
spectively, and then the actual weight of each of them is calculated to
get the required weight of 100% purity. This was done by measuring
out 10 g each of these chemicals and introduce to 1000 mL of distilled
water each in 3 separate beakers (A, B and C) and thoroughly mixed to
give 10,000 mg/L (ppm) as shown in Table 1. From the contents of the
three beakers, the best result after a reaction time of 20–30 min is taken
and used as the standard for injection into the water. The typical
parameters for the best result are pH, Cl2 content, size of floc, clarity,
time of settlement, nature of settlement (rapid) and flocculation. WHO
specifications for potable water was used as a yardstick to measure the
performance of the pilot plant [13]. Some of the specifications are ta-
bulated in Table 4.

2.1. pH adjustment, disinfection and adsorption